Sir M. Visvesvaraya Institute of Technology
Bangalore - 562 157

ﬂ\c‘

ol Ll
iy, Bl A

% 7
E’H s

INDEX SHEET
WATER CONSERVATION
CRITERIANO.: 7 SUBCRITERIA NO.: 7.1.2
SI.No. PARTICULARS PAGE NO.
1 [|Water conservation report 2-14
2 |STP plan Details 15-19
3 |Rain Water Harvesting 20-27
4 |Pond Details 28-33
5 |lrrigation Details 34-71

Cll_abr—

PRINCIPAL
Sir M. VISVESVARAYA INSTITUTE OF TECHNOLOGY
Krishnadevarayanagar, Hunasamaranahalli,
International Airport Road, Bangalore-562 157.



WATER CONSERVATION REPORT



SRI KRISHNADEVARAYA EDUCATIONAL TRUST

SIR M. VISVESVARAYA INSTITUTE OF TECHNOLOGY

Krishnadevarayanagar, Hunasamaranahalli, International Air Port Road, Bangalore-562 157.
(Affiliated to Visvesvaraya Technological University, Recognised by AICTE & Accredited by
[...]
¢ National Board of A:gvdihﬁon, New Delhi. An ISO 9001 : 2008 Certified Institution) T!
Ph. : 080-2846 7248, 2847 7024/25/26 Fax : 080-2846 7081 .
E-mail : principal@sirmvit.edu; sirmvitbgl@gmail.com, Web : www.sirmvit.edu

Rain water collection in pond near temple

Cllorbr

PRINCIPAL
Sir M. VISVESVARAYA INSTITUTE OF TECHNOLOGY

Krishnadevarayanagar, Hunasamaranahalll,
(nternational Airport Road, Bangalore-562157.




SRI KRISHNADEVARAYA EDUCATIONAL TRUST

SIR M. VISVESVARAYA INSTITUTE OF TECHNOLOGY

Krishnadevarayanagar, Hunasamaranahalli, International Air Port Road, Bangalore-562 157.
(Affiliated to Visvesvaraya Technological University, Recognised by AICTE & Accredited by
National Board of Accreditation, New Delhi. An ISO 9001 : 2008 Certified Institution)

h Ph. : 080-2846 7248, 2847 7024/25/26 Fax : 080-2846 7081

E-mail : principal@sirmvit.edu; sirmvitbgl@gmail.com, Web : www.sirmvit.edu

T e e e T e e

'Rain water collection in pondnr new
Library Block SLoo-

Sir M. VISVESVARAYA INSTITUTE OF TECKNOLOGY

TS

{nternational Airport Road, Bangalore-562157.




SRI KRISHNADEVARAYA EDUCATIONAL TRUST

SIR M. VISVESVARAYA INSTITUTE OF TECHNOLOGY

Krishnadevarayanagar, Hunasamaranahalli, International Air Port Road, Bangalore-562 157.
(Affiliated to Visvesvaraya Technological University, Recognised by AICTE & Accredited by
National Board of Accreditation, New Delhi. An ISO 9001 : 2008 Certified Institution)
Ph. : 080-2846 7248, 2847 7024/25/26 Fax : 080-2846 7081
E-mail : principal@sirmvit.edu; sirmvitbgl@gmail.com, Web : www.sirmvit.edu

Rain water collection in pond near new library block

Cll_asbr—

PRINCIPAL
Sir M. VISYESVARAYA INSTITUTE OF TECKNOLOGY

Krishnadevarayanagar, Hunasamaranahall,
(nternational Airport Road, Bangalore-562157.




SRI KRISHNADEVARAYA EDUCATIONAL TRUST

SIR M. VISVESVARAYA INSTITUTE OF TECHNOLOGY

Krishnadevarayanagar, Hunasamaranahalli, International Air Port Road, Bangalore-562 157.
(Affiliated to Vuvnvamyo Technological University, R ised by AICTE & Accredited by %
National Board of Accreditation, New Delhi. An ISO 9001 : 2008 Certified Institution) T!
Ph. : 080-2846 7248, 2847 7024/25/26 Fax : 080-2846 7081
E-mail : principal@sirmvit.edu; sirmvitbgl@gmail.com, Web : www.sirmvit.edu

ROOF )P RAINWATER HARVESTING & CONSERVATION N STRUCTURES FOR RECHARGE TO GROUND
WATERBODY AT KRISHNADEVARAYA YA NAGAR - Sir MVIT CAMPUS

FACILITY INDEX

B! Basic Science Block

B2 Mechan

JB3  Electrical and Civl Block

B4 Library Block

B5  MBAMCA Block

B6  New Block

B7  Knshnadevaraya College of Dental Sciences £0S)
BS  Knshnadevaraya Hosptal and Research Cen (KHRC)

b8a Efiuent Treatment Piant of KHRC

B9 Mechan

B10 Audtonum
B11 Transport Shed

B12 Foundry
B13 Smithy

B14  Desi power
B15 Diesel Bunk

B16 Football

B17 Cricket Ground

818 Sports St

819 Badmnton Count

820 Tennis Cout

821 Ladies Hostel - | =
822 Statt quarters - 1/11/ 1l

ical Block

ical Workshops

Ground / Atheletic Track

tores

823 Principal Quarters - 1 /11 / .
B24 Sewage Treatment Plant Y / PHASEI e
B25 Men's Hostel Unit- I 9 Rocf top ran water harvestng
826 Boy's Hostel Mess / Hostel (RTRWH) 123
B27 PG Hostel Unit { | Owner $n Knshnadevaraya Educational Trust
828 Men's Hostel unit- | ’ Fier chamber 123 - | SuneyNo 14 o
B29  Physical Education Block / GYm / Indoor SpoiComplex | Vitage Neli kunte jala hobh
B30  Canteen Block / 1ATM Taeisats tepneam == )
B31  Parking shelter e | GENERAL LEGEND _ Percolaton tank (PT) 3 - | :'v;‘elmmn 1933‘033&me
B32 Securty room [RED Exemal BoundaryLoe | Imagerydate 17372007 as per Google earth
B33 Fountain | BLACK Buidings and Faciltes o | ’ '
BLACK Intemal Campus Roads

Well Reciprpe Trench 12

e GREEN Extemal Cty Roads i e o e e

B35 Well/ Pump House

B36  Power control Room

- PHASE I

BA7  Transformer Unit (HT)
B38 Biotech Medicinal Garden
B39 Ladies amenities Center Percoiaton tank (PT) 1.2 -

B40  Gents Tollet Block

B41 Control Power House ACTUAL SCALE o
842 Lades Hostel- I 1:3563 Recharge Trench 34 /

B43  Staff Quarters - IV

B4 Borewel oo

B45 Rainwater Harvesting Pond :?E:)gCED Boat Check Dam (CD) 1234 _ [~ |
B46 Biotech Nursery

B47 Biotech Gas Room

RAINWATER HARVESTING PLAN

Gllowbr

PRINCIPAL
Sir M. VISYESVARAYA INSTITUTE OF TECHNOLOGY

Krishnadevarayanagar, Hunasamaranahalti,
(nternational Airport Road, Bangalore-562157.




SRI KRISHNADEVARAYA EDUCATIONAL TRUST

SIR M. VISVESVARAYA INSTITUTE OF TECHNOLOGY

Krishnadevarayanagar, Hunasamaranahalli, International Air Port Road, Bangalore-562 157.
a Technological University, Recognised by AICTE & Accredited by

(Affiliated to Vi
National Board of Acmduhtlon, New Delhi. AnISO 9001 2008 Certified Institution)

Ph. : 080-2846 7248, 2847 7024/25/26 Fax : 080-2846 7?81 .
E-mail : principal@sirmvit.edu; sirmvitbgl@gmail.com, Web : www.sirmvit.edu

Borewell Rejuvenation

In order to rejuvenate the failed borewell there is a technique called hydrofracturing, which means the
water from external source is injected into the water well at a very high pressure(usually between 80
to 100 bars) so that it can create new fractures and any existing fissures can be cleaned or opened up.

Bengaluru Karnataka India
° - Sir M. Visvesvaraya Institute Mechanical Workshop, SIR M

VISVESVARAYA INSTITUTE, Bengaluru, Karnataka 562157, India

Lat 13.151481°
Long 77.607906°
17/02/23 09:54 AM GMT +05:30

-

- b fal S - = A

Bor ewell recharge point

PRINCIPAL
Sir M. VISYESVARAYA INSTITUTE OF TECHNOLOGY

Krishnadevarayanagar, Hunasamaranahalli,
(nternational Airport Road, Bangalore-562 157.




SRI KRISHNADEVARAYA EDUCATIONAL TRUST

SIR M. VISVESVARAYA INSTITUTE OF TECHNOLOGY

Krishnadevarayanagar, Hunasamaranahalli, International Air Port Road, Bangalore-562 157.

(Affiliated to Vnsvnvarcyo Technological University, R ised by AICTE & Accredited by
National Board of Accreditation, New Delhi. An ISO 9001 : 2008 Certified Institution) Rhfw s
Ph. : 080-2846 7248, 2847 7024/25/26 Fax : 080-2846 7?81 .
E-mail : principal@sirmvit.edu; sirmvitbgl@gmail.com, Web : www.sirmvit.edu SeErrs

01100058067

WATER CONSERVATION AWARNESS POSTER

Bl GPS Map Camera

Bengaluru, Karnataka, India

5J26+F2V, Bengaluru, Karnataka 562157, India
Lat 13.151228°

Long 77.609975°

19/08/23 02:10 PM GMT +05:30

Cll_asr—

PRINCIPAL
Sir M. VISVESVARAYA INSTITUTE OF TECHNOLOGY

Krishnadevarayanagar, Hunasamaranahalli,
{nternational Airport Road, Bangalore-562 157.




SEWAGE TREATMENT PLAN
DETAILS



s

&
A
WALL PLAN AT TOP

3000 Bl 9000 R 1o
e 6500
A @ ¢ 1 v
‘ T
: g
L
| g s
f ¥
| ?
1 T WATER /
mE Am;m Ll :‘.:‘:m ! A ANK : § i .l(::(m
! o
’ ]
g 7
7 b ki
| e [ ]
3—1”__] g SECTION : BB
Bi= WALL PLAN AT TOP Ch= - .
PLANT ROOM
FLANT ROGH 2| 6500
3000 2000 2
PR |« o
REESFEEL == I
[ 58
R = = e
¥ <
m‘:lm
TANK
MAIN AFRATION DECANT WATER
ral llu"m TaNE TANK
w» ki
S o]

BROOKEFIELD TECHNOLOGIES PVT LTD.
LML 4 e 8,
SICE Lo, TP Raa,

P,

Bavguare 56017

T s +91 H 91TRLLL
Umad ety (B0

T
M VISVESVARAYA INSTITUTE OF TECHNOLDG
RS Pt

T ¢
200 KLD SEWAGE TREATMENT

ma
PLAN & SECTIONAL DETALS

o l T T T D Sl o
e ""‘:"_"'."-l_'_'J- L o



: Sri Krishna Devaraya Educational Trust
PROPOSALFOR 200 KLD STP

1. Basis of Design
1. Sewage Characteristics

S. No. PARAMETERS Value  for  Raw | Value for treated Sewage |
Sewage (INFLUENT) | (EFFLUENT)
1 PH 6.5-8.0 6.5-8.0
2. BOD S(mg/l) 400 <10
3. TSS (mg/l) 400 <10
4. OIL/GREASHmg/l) 25 <5
5. Residual chlorine (mg/1) - >1
6. | EColi(mg/) - —|NIL

2. Design Flow : 200 m3/day

3. The sludge will be dewatered using Sludge Drying Beds.
4. Treated water will be used for gardening/flushing.

IL TREATMENT PROCESS

The STP Plant has been designed based on Advanced Sequential Batch Reactor (SBR) Technology
which consists of both aerobic and anoxic phases. The processes of BOD removal, nitrification/de-
nitrification, phosphorus removal and sludge separation are achieved continuously in a single SBR
tank. The process operates on the continuous inflow and batch outflow principle. The phases of
aeration, settling, decantation occur sequentially and are controlled by a PLC.,

The tank is divided into pre-aeration and main aeration tanks. The sewage flows continuously into the
pre-aeration tank, which acts as a biological selector enhancing the growth of the most desirable
organisms while limiting the growth of filamentous bacteria. Sewage from pre-aeration tank flows
through openings at the bottom of the baffle wall and into the main aeration tank where BOD removal
and nitrification occur. After aeration phase, sludge separation occurs in the settling phase. After
settling, the clear water from top is removed through a PLC operated decanter. De-nitrification occurs
during anoxic periods of settling and decant phases. The excess sludge is wasted during decant phase.

The SBR treated water is filtered through a Pressure Sand Filter and disinfected using Sodium
Hypochlorite. The waste sludge is used as manure after dewatering using Sludge Drying Beds.

IV. Plant Specifications
[A]l. MECHANICAL EQUIPMENT
200KLD(75X2nos)
BAR SCREEN
Number IFixed+1 Retrievable
MOC S8304
Make BTPL
AIR BLOWER
Number 2(1W/15)
Type of blowers Rotary twin lobe
BROOKEFIELD
| TECHNOLOGIES PVT. LTD. 2 REV.0




L- : Sri Krishna Devaraya Educational Trust
L PROPOSALFOR 200 KLD STP

Make HIBON
MOTOR DATA

HP 10

RPM 1440

Drive arrangement V-belt & pulleys
Make BBL

FINE BUBBLE AIR DIFFUSER MEMBRANES

Number 22x 2.2M

Type High Energy Efficiency Diffusers

MOC Silicone supported on PP pipe

Make/Vendor OTT, Germany

DECANTER MECHANISM

Number |

Size 150 NB

Make BTPL ; SS304

CHLORINE DOSING SYSTEM

Number |

Dosing pump PP 0-10LPH

Capacity 100 L

MOC LDPE

Make Anala

PSF FEED PUMPS

Number 2 (1W/18)

Pumping from / pumping to Decant water tank to STP Treated
Water Tank through PSF

Type Horizontal Centrifugal/Non-clog

HP 3

Make Johnson/Eqvt.

PRESSURE SAND FILTER

Number 1

Size 1.2m dia x 2m HOS

Media Graded sand

MOC MS internally black bituminous coated

Make BTPL

SLUDGE TRANSFER PUMP

Number 1

Pumping from / pumping to SBR unit to SDB
Type SUBMERSIBLE
HP I
BROOKEFIELD

TECHNOLOGIES PVT. LTD.

3 REV.0




PROPOSALFOR 200 KLD STP

Sri Krishna Devaraya Fducational Trust

Make WILOTqvt.
o = 2

TREATED WATER_PUMP -~ - 2
Number — o \ lw+ls ~ ¥
Pumping from / pumpingto___—~ W, ™ Treated watef tank to QHT
Type N SUBMFRSIBLE -~
Hp el [ AW ) E Lt
Make -1 Kirloskar
RAW SEWAGE TRANSFER PUMP
Number 201wtls)
Pumping from / pumping to Collection tank to SBR unit
Type SUBMERSIBLE
HP I
Make WILO/Eqgvt.

[Bl. CIVIL (CLIENT'S SCOPE)

200KLD

Bar Screen Chamber PL refer to the GA drawing
SBR tank
Final Sump

Sludge drying beds

2mx2m x 2 Nos

[C]. ELECTRICAL & INSTRUMENTATION

Powder Coated sheet metal enclosure 1
Incomer MCCB 1
Energv, A/V Meter 1 each
Starters For all motors in our scope
Programmable Logic Controller(PLC) 1
Level switches(Float Type) Filter feed tank, Treated water tank
Cables Armored
Mimic 1

[D]. PIPING & VALVES
Piping & fittings MS galvanised
Valves BF valves with SS disk and EPDM lining
Puddle flanges MS galvanized

V. Scope of Works & Battery Limits

» Design Engineering

» Supply of Mechanical, Electrical and Instrumentation ltems

» Supply of interconnecting Piping and Valves

» Erection of Supplied [tems

BROOKEFIELD
TECHNOLOGIES PVT. LTD.

REV.0




RAIN WATER HARVESTING
DETAILS



Ref. No.KET/ 156 /€46 2011 - 2012 Date : 08.07.201 |

To

Sri.M.C.Reddy

Former Regional Director

Central Ground Water Board
Government of India

No.1013, *D" Block, Sahakara Nagar,
Bangalore — 560 092.

Dear Sir,
Sub: Order of appointment of Consultant for Rainwater Harvesting study in and
around our College Campus, Bangalore.
Ref : Your E-mail quotation Dated 05.06.201 1.
hckkkdedokd
With reference to the above, we are pleased to Appoint as Consultant at our College Campus -
Krishnadevarayanagar, Hunasamaranahalli, International Airport Road, Yelahanka, Bangalore as
follows:
SL.No. Item of Work Rate
01 A. Micro level study on Rainwater Harvesting study at our entire College
Campus.
B. Submitting a detailed report with design details for different rainwater | Rs.1,00,000.00
Conservation structures.
C. Imparting guidance and supervision in executing constructing the
| conservation structures,
TERMS AND CONDITIONS :
[) Payment: Stage by Stage (Based on the progress of the report.)
2) Conveyence is to be provided for a period for exccuting the above work and on days of
imparting guidance and supervising construction of the structures.
3) The above charges does not included the cost of executing the construction of conservation
structures.
4) Client has to provide contour map and other maps of the area.
5) Service tax on prevailing rates.

You are requested to note that the work executed by you at our College is subject to inspection and
approval by the Director/Site Engineer with regard to your study, report and
If your report is not satisfactory by the Competent Authority at our Trust, you would have to
submit the revised report.

Please acknowledge.
Thanking you, Yours faithfully,

v s
(K.V.SEKHAR RAJU)
A\SECRETARY
Copy to:
I. The Director, Sir MVIT, Bangalore.
2. The Principal, Sir M.VIT, Bangalore.
3. Accounts Manager, Sri KET, Bangalore.



(e el 2

-

t

M.C.Reddy, 1013, “D” Block, ' ‘;‘/;2 L,_,J@“MC‘
Former Regional Director, Sahakara Nagar, N S ond
Central Ground Water Board, Bangalore- 560092
Govt. of India Ph: 080- 23625574
e mail : mereddycqwb@yahoo.co.in Mo: 9448864873
11-6-2010
To,
The Director,
Sir M. Visvesvaraya Institute of Technology,
Hunsamarnahalli, Bangalore 562157,
Sub : Quotation for Rainwater Harvesting study in and around
Sir M. Visvesvaraya Institute of Technology campus, Bangalore
QUOTATION
SL.No | Item of Work Rate
1. A. Micro level study on Rainwater Harvesting study in and around | 1,50,000/-
Sir M. Visvesvaraya Institute of Technology campus, Bangalore.
B. Submitting a detailed report with design details for different
rainwater conservation structures
C. Imparting guidance & supervision in executing constructing the
conservation structures
(Rs. One lakh Fifty Thousands only)
1) 50 % of consultancy charges to be paid in advance at the time of execution of work
2) 30 % on submission of Draft Report
3) Balance 20 % on submission of the final report & execution of construction of structures within
6 months from the date of submission of the final report
4) Conveyance is to be provided for a period of about 10 days for taking up the survey and on
days of imparting guidance & supervising construction of the structures.
5) The above charges does not include the cost of executing the construction of conservation
structures
6) Client has to provide contour map and other maps of the area.
Aps Eade 0T
(m. e . Racrely ) NA” wﬁ““_{\
g v 57 L AN
.S
. . g il ’
FORWARDED TO THc SECRETARY J 506

SR| KET. FOR NECESZARY ACTION

' L
wm.g.\o V"

DIRECTOR
S(R. MVIT. Bangalore-562 157,

- P sy
C‘LL ""-l e 's

JUL

!

”?;}_J;'LJ(-



Rain Water for Direct Uso

Itis noted from the roof areas of Sir MVIT campus, the water likely to be harvested through a
storage tank and the market value for the water per day is as follows:

i. Roof area :1,05,036 sq.m

il. Amount of rainwater likely to be collected . 65,542 m* / Annum (120 rainy days)
180 m* / day (one m’ = 1000 litres)

iii. This is approximately 36 tankers of 5000 litres capacity
Market value is @ Rs.200/- per tanker, it will be Rs. 7200/- per day
or Rs, 26.28 lakhs /annum

iv. Other than RTRWH water for direct use , the rainfall runoff in the campus area can be used for
recharge to ground water body.

In five years period , this will enhance the discharge of the bore wells and raise water levels in the
bore wells.

Rise in water levels will indirectly help in reducing the power bills for pumping



Scope of work
Micro level Investigations involve
i. Hydrogeological surveys in the Sir MVIT campus
ii. Monitoring of ground water levels and quality from the existing open wells if existed and bore
wells for deciphering Water quality and Level regime.
iii. Conducting aquifer performance test on existing shallow and deep aquifer wells.